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NEW WISDOM INVESTMENT LIMITED
ROOM 1003, 10/F, TOWER 1, LIPPO CENTRE, 89 QUEENSWAY, ADMIRALTY, HONG KONG

Sample Description : INDUSTRIAL SAFETY HARD HAT

Client Reference Information : WISDOM HH-IG-HDPE-1WE, WISDOM HH-IG-HDPE-2WE, 
WISDOM HH-IG-HDPE-3WE 
WISDOM HH-IG-HDPE-1RD, WISDOM HH-IG-HDPE-2RD, 
WISDOM HH-IG-HDPE-3RD
WISDOM HH-IG-HDPE-1BK, WISDOM HH-IG-HDPE-2BK, 
WISDOM HH-IG-HDPE-3BK
WISDOM HH-IG-HDPE-1OE, WISDOM HH-IG-HDPE-2OE, 
WISDOM HH-IG-HDPE-3OE
WISDOM HH-IG-HDPE-1YW, WISDOM HH-IG-HDPE-2YW, 
WISDOM HH-IG-HDPE-3YW
WISDOM HH-IG-HDPE-1BN, WISDOM HH-IG-HDPE-2BN, 
WISDOM HH-IG-HDPE-3BN
WISDOM HH-IG-HDPE-1GN, WISDOM HH-IG-HDPE-2GN, 
WISDOM HH-IG-HDPE-3GN
WISDOM HH-IG-HDPE-1BE, WISDOM HH-IG-HDPE-2BE, 
WISDOM HH-IG-HDPE-3BE
WISDOM HH-IG-HDPE-1MX1, WISDOM HH-IG-HDPE-2MX1, 
WISDOM HH-IG-HDPE-3MX1
WISDOM HH-IG-HDPE-1MX2, WISDOM HH-IG-HDPE-2MX2, 
WISDOM HH-IG-HDPE-3MX2
WISDOM HH-IG-HDPE-1MX3, WISDOM HH-IG-HDPE-2MX3, 
WISDOM HH-IG-HDPE-3MX3
WISDOM HH-IG-HDPE-1MX4, WISDOM HH-IG-HDPE-2MX4, 
WISDOM HH-IG-HDPE-3MX4

Item No. : WISDOM HH-IG-HDPE-1WE

Size : 53cm-64cm

As above test item and its relevant information regarding to the submission are provided and confirmed by the 
applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability, 
reliability or/and integrity accordingly.

************
Sample Receiving Date : Apr 02, 2025

Test Performing Date : Apr 02, 2025 to Jul 18, 2025

Test Performed : ANSI/ISEA Z89.1-2014(R2019)
Test Result(s) : For further details, please refer to the following page(s)
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Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

—————————————
Joe Chow
Authorized Signatory
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Test Conducted: Based on ANSI/ISEA Z89.1-2014(R2019) American National Standard for Industrial Head 
Protection

Number of Tested Sample:  30  piece(s)

Test Results: Details shown as following table
Clause Test Method/Requirement Result

5

Accessories and Replacement Components
Accessories or replacement components, when installed, shall not cause the helmet 
to fail the requirements of this standard.
The entity claiming that an accessory or replacement component, when installed, 
does not cause the helmet to fail the requirements of this standard is responsible for 
providing justification upon request.

not provided

6 Instructions and Marking

6.1

Each helmet shall be accompanied by manufacturers' instructions explaining the 
application(s) of use, proper method of size adjustment and fitting (including, if 
applicable, reverse wearing) and, guidelines for care and useful service life.

NOTE: Useful service life guidelines are intended to provide the user with information that 
certain conditions may affect a specific helmet’s continued protection over time. A specific 
service life, defined in terms of number of years, is not required though individual 
manufacturers may choose to include such information for their respective helmets.

Pass

6.2

Each helmet shall bear permanent
markings in at least 1.5 mm (0.06 in.) high letters stating the following information:
a. Name or identification mark of the manufacturer.
b. The date of manufacture.
c. The American National Standard designation, ANSI/ISEA Z89.1-2014.
d. The applicable Type and Class designations, followed by applicable
optional criteria markings;
e. The approximate headsize range (see Table 2).

Pass

6.3

If optional performance features are satisfied, the appropriate marking below shall be
applied in the sequence as specified below:

- Reverse donning;
LT - Lower temperature
HV - High visibility
HT – Higher temperature
The size of the reverse donning symbol shall be
large enough to be legible.

NT

7 Performance Requirements
7.1 Requirements for Type I and Type II Helmets

7.1.1
Flammability
Helmets shall be tested in accordance with Section 10.1. No flame shall be visible 5 
seconds after removal of the test flame.

Pass
See Annex 4
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Clause Test Method/Requirement Result

7.1.2

Force Transmission
Helmets shall be tested in accordance with Section 10.2 and shall not transmit a 
force to the test headform that exceeds 4,450 N (1,000 lbf).
Additionally, for each preconditioning specified, the maximum transmitted force of 
individual test samples shall be averaged. The averaged values shall not exceed 
3,780 N (850 lbf).

Pass
See Annex 2

7.1.3
Apex Penetration
Helmets shall be tested in accordance with Section 10.3. The penetrator shall not 
make
contact with the top of the test headform.

Pass
See Annex 3

7.1.4 Electrical Insulation Requirements

7.1.4.1
General
Class G and Class E helmets shall meet their appropriate performance requirement 
as listed below. Class C helmets are not tested for electrical insulation.

Class G

7.1.4.2
Class G Requirements
Class G helmets shall be tested in accordance with Section 10.7 and shall withstand 
2,200 volts (root mean square) AC, 60 hertz, for 1 minute.
Leakage shall not exceed 3 milliamperes.

Pass
See annex 1

7.1.4.3

Class E Requirements
After first passing the force transmission test specified in Section 7.1.2, Class E 
helmets shall be tested in accordance with Section 10.7 and shall withstand 20,000 
volts (root mean square) AC, 60 hertz, for 3 minutes. Leakage shall not exceed 9 
milliamperes.
At 30,000 volts, the test sample shall not burn through.

NA

7.2 Additional Requirements for Type II Helmets

7.2.1
Impact Energy Attenuation
Type II helmets shall be tested in accordance with Section 10.4. Maximum 
acceleration shall not exceed 150g.

NA

7.2.2
Off-center Penetration
Type II helmets shall be tested in accordance with Section 10.5.
For each helmet tested, the penetrator shall not make contact with the test headform.

NA

7.2.3

Chin Strap
Chin straps shall be made of material not less than 12.7 mm (0.50 in.) in width.
Type II helmets which are provided with chin straps shall be tested for retention in 
accordance with Section 10.6.
For each helmet tested,, the chin strap shall remain attached to the helmet. The 
residual elongation of the strap shall not exceed 25 mm(1.0 in.).

NA

7.3 Requirements for Optional Features

7.3.1

Reverse Wearing
Type I Helmets that are to be marked with the reverse wearing marking shall pass 
the force transmission test when mounted in the reverse position on the headform.
Type II Helmets that are to be marked with the reverse wearing mark shall pass the 
force transmission, impact attenuation, and off-center penetration tests when 
mounted in the reverse wearing position on the test headform.

NA
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Clause Test Method/Requirement Result

7.3.2

High-Visibility
When measured in accordance with Section 10.8, helmets marked “HV” for high-
visibility shall demonstrate, for the appropriate color in Table 1:
a. Chromaticity that lies within one of the sets of coordinates in Table 1
b. Total luminance factor (Y expressed as a percentage) that meets or exceeds the
corresponding minimum value in Table 1.

NA

Remark:
1. NA = Not applicable.
2. NT = Not tested as per client’s request.
3. Clause 7.3.2 is not within CNAS accreditation testing scope of the lab.
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Item No: WISDOM HH-IG-HDPE-1WE    Size:  53-64  cm     Test headform:  M  (ISO)     Type:   I        Class：G 
Annex-1: Electrical Insulation test 
Test Specification: ANSI/ISEA Z89.1-2014 -10.7
Ambient temperature at time of test: 22.0 °C

Sample No. alternating current Root mean square 
voltage

Leakage 
(milliamperes) Result

1 60-Hertz 2,200 volts 0.41 Pass

13 60-Hertz 2,200 volts 0.42 Pass

Annex-2: Force Transmission test（Test headform: Size 7）
Test Specification: ANSI/ISEA Z89.1-2014 -10.2
Ambient temperature at time of test: 22.0 °C

Sample 
No. Condition Impact 

site
Velocity 

(m/s)

Peak 
force 
(N)

Requirement 
for single 

value
Result

Mean 
value
(N)

Requirement 
for mean 

value
Result

1 5.51 2662.1 Pass Pass
2 5.50 2873.6 Pass Pass
3 5.54 2856.0 Pass Pass
4 5.55 2685.6 Pass Pass
5 5.51 2797.3 Pass Pass
6 5.55 2938.3 Pass Pass
7 5.55 2932.4 Pass Pass
8 5.52 2726.7 Pass Pass
9 5.50 2532.8 Pass Pass

10 5.45 2556.3 Pass Pass
11 5.55 2803.1 Pass Pass
12

Hot

5.52 2679.7 Pass

2753.7

Pass
13 5.55 3268.1 Pass Pass
14 5.50 3745.1 Pass Pass
15 5.55 3929.9 Pass Pass
16 5.55 3637.6 Pass Pass
17 5.50 3613.2 Pass Pass
18 5.51 3361.5 Pass Pass
19 5.52 3873.0 Pass Pass
20 5.52 3182.9 Pass Pass
21 5.52 3314.4 Pass Pass
22 5.48 2697.3 Pass Pass
23 5.55 2720.9 Pass Pass
24

Cold

Crown

5.53 3390.8

≤4,450 N
(1,000 lbf)

Pass

3394.6

≤3,780 N 
(850 lbf)

Pass
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Annex-3: Apex Penetration test
Test Specification: ANSI/ISEA Z89.1-2014 -10.3
Ambient temperature at time of test: 22.0 °C

Sample 
No. Condition Test Site Velocity (m/s) Test description Result

25 6.9 Not contact the test block Pass
26 7.0 Not contact the test block Pass
27

Hot
7.1 Not contact the test block Pass

28 7.0 Not contact the test block Pass
29 7.0 Not contact the test block Pass
30

Cold

Crown

6.9 Not contact the test block Pass

Annex 4: Flammability test
Test Specification: ANSI/ISEA Z89.1-2014 -10.1
Ambient temperature at time of test: 22.0 °C

Sample No. Test description Result

12 No flame shall be visible 5 seconds after removal of the test flame Pass

Sample Photo(s):
Sample
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Sample

Sample
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Front view

Side view
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Back view

Top view
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Bottom 
view

marking
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Instructions
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Instructions
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Instructions
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Instructions

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple 
Acceptance Rule (w=0) stated in ILAC-G8:09/2019.

***End of Report***
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